
	 SECTION 4
	 Parts Catalog
	 4.1 Parts Catalog

	



The components used to manufacture RevTech® engines are available for sale. This means that your 
RevTech® engine can be maintained with genuine RevTech® parts to provide extended service and 
performance.

RevTech® engine components are available only through authorized Custom Chrome dealers and are not 
directly available for sale from Custom Chrome to the general public. Use this parts catalog to determine the 
correct part and part number when ordering replacement components for your RevTech® engine.

4.1 Parts Catalog

4-2

ALWAYS INSIST ON GENUINE

REPLACEMENT PARTS



4.1 Parts Catalog

4-3

Engine Assembly, Complete – RevTech® 125" Motor 

Part # 	 Description

680242		   Natural aluminum finish
680241		   Black wrinkle finish
680240		   Polished finish

Engine Assembly, Complete – RevTech® 115" Motor 

Part # 	 Description

680245		   Natural aluminum finish
680244		   Black wrinkle finish
680243		   Polished finish

Engine Assembly, Complete – RevTech® 110" Motor 

Part # 	 Description

658516	  Natural aluminum finish
658515	  Black wrinkle finish
658517	  Polished finish

Engine Assembly, Complete – RevTech® 100" Motor 

Part # 	 Description

658531		   Natural aluminum finish
658530		   Black wrinkle finish
658532		   Polished finish

Engine Assembly, Complete – RevTech® 88" Motor 

Part # 	 Description

58500		  Black wrinkle finish
58501		  Natural aluminum finish
58503		  Polished finish

NOTES: 
Regarding the RevTech® 115" & 125" Big Twin Engines:
1. Size = Stroke and Bore
	 (4.25" x 4.41" = 125 inch)
	 (4.125" x 4.30" = 115 inch)

Regarding the RevTech® 110" & 100" 4x4 Big Twin Motors:
1. Size = Stroke and Bore.
	 (4 3/8" x 4" = 110 inch)
	 (4" x 4" = 100 inch)
2. Finish or color of cases, cylinders & heads all with chrome covers.
	 a. Black Powder Coated paint, wrinkle finish, the cylinder fins machined.
	 b. Natural (raw) aluminum finish with cylinder fins machined.
	 c. Polished aluminum finish with cylinder fins machined.
3. Engines are completely assembled



RevTech Gen 2 Complete Motor Assembly

SEE CHART A, B

88 Inch & 100 Inch Motors

SEE CHART C, D, E

31657

21351
94065

93987
59430

54150
59431

58162

23857
58265

93987
32813

58288
58289

26054
26055

28081

28027

54440

54014

58270
58271

58284

75400

59657

59628

54009

37064 35627

25300

59240

54006

25311
20036

26048

32105

26173

659000
659001
659002

657055

25177
14625

59654

59624

59622

59613
59623

94053

94053

660350

660352

12328
660370

99196

59646
59660

58089-In
659617-Ex

STD
+.001”

58250
58251

660358-F
660351-R

659626

35623

94054-7

20095
20091

28014

58076~7

694040
94045~51

58072

20645 26011

659645

31700

31701
32108

32812

692042 32813

692040

692041

93637
32111

71014

659005

59897
59898
59899

21338
92236

54423

32104

20235

54250

20239
20240

54058

20281

20237
20238

20029

54000

20095

20243

19485

20244

54254

20233

20243
19485

20241

20242

94034

75585

28013

17714
32106

25335

32110

25403

25273

658034
58125

58230
58235

26010 93537

32116
32813

20302

35078

32787

58630

658180

28555

59726
59725

54442

54441

54085

54082

54414

54086

54227

93500

25404
20213~7

94018

660360

20283
660367

660365

4.1 Parts Catalog

4-4



CCI # Description
12328 Ignition plate studs and washers. (repl. OEM 32601-78) Pack of 10.
14625 Chrome 5/16"-18 nylon-inserted lock nuts. Pack of 10.
17714 Oil pressure switch. (repl. OEM 26561-84)
19482 O-Ring, tappet oil screen & oil pump plug. (repl. OEM 11105) Pack of 10.
20029 Oil pump shaft. (repl. OEM 26346-70)
20036 Spacer, engine sprocket shaft. (repl. OEM 24002-70)
20091 Pinion shaft key, pinion gear.(repl. OEM 23985-54) Pack of 10.
20095 Oil pump shaft key.(repl. OEM 26348-15) Pack of 10.
20213 Cam shims .060" thick. (repl. OEM25552-36) Pack of 5.
20214 Cam shims .065" thick. (repl. OEM25553-36) Pack of 5.
20215 Cam shims .070" thick. (repl. OEM25554-36) Pack of 5.
20216 Cam shims .075" thick. (repl. OEM25555-36) Pack of 5.
20217 Cam shims .080" thick. (repl. OEM25556-79) Pack of 5.
20233 Chrome plug, 1/8-27 NPT oil pump body. 
20235 Chrome hose fitting, 3/8" hose. (repl. OEM 63533-41) Sold each.
20237 Drive gear-oil return, case side. (repl. OEM 26315-68A)
20238 Idler gear-oil return, case side. (repl. OEM 26317-68A)
20239 Drive gear-oil supply, cover side (repl. OEM 26328-74)
20240 Idler gear-oil supply, cover side (repl. OEM 26326-62A)
20241 Spring, oil pump relief valve. (repl. OEM 26207-83) Sold each.
20242 Plunger, oil pump relief valve. ( repl. OEM 26400-82) Sold each.
20243 Chrome plug, tappet oil screen & oil pump. (repl. OEM 26263-80) Sold each.
20244 Spring, oil pump check valve. (repl. OEM 26262-80) Sold each.
20281 Revtech polish complete oil pump assembly. 
20283 Polish Revtech oil pump cover.
20302 Chrome oil filter housing. Includes fittings & mounting hardware.
20645 Pinion shaft nut, left hand thread.(repl. OEM 24023-54) Sold each.
21338 #10 flatwasher, stainless steel. Sold each.
21351 Chrome banjo fitting, breather. Sold each. 
23857 Rubber intake adapter flange with hose clamp for 42mm Mikuni carbs.
25177 Chrome 5/16" flat washer. Pack of 100.
25273 Bushing, upper piston rod +.002" oversize. (repl. OEM 24334-36) Sold each.
25300 O-Ring, middle pushrod cover. (repl. OEM 11132) Pack of 10.
25311 Oil seal, left engine case. (repl. OEM 12026B) Pack of 5.
25335 Seal, cam cover. (repl. OEM 83162-51)
25403 Cam needle bearing. (repl. OEM 9058) 
25404 Thrush washer, cam gear. (repl. OEM 25550-57) Pack of 5.
26010 Cam bushing, cam cover. (repl. OEM 25581-70)
26011 Pinion bushing, cam cover.(repl. OEM 25582-73)
26048 Left engine case Timken bearing set. (repl. OEM 9028)
26054 Rocker arm, rear exhaust or front intake. (repl. OEM 17360-83)
26055 Rocker arm, front exhaust or rear intake. (repl. OEM 17375-83)
26173 Chrome Evo front & rear tappet block set. Includes hardware.
28013 Oil pump driven gear 24 tooth. (repl. OEM 26345-73) 
28014 Oil pump drive gear. (repl. OEM 26349-73) 
28027 Rocker arm shaft. (repl. OEM 17611-83)
28081 Bushing, rocker arms.(repl. OEM 17428-57) Sold each.
28530 Chrome smooth profile rocker box cover set.
31657 Chrome banjo bolt, breather. Sold each. 
31700 Chrome oil pump cover with spacers & hardware.
31701 Spacers, oil pump cover. Sold in pairs.
32104 Chrome 1/4-20 x 3/4" sockethead bolt. Pack of 10.
32105 Chrome 1/4-20 x 7/8" sockethead bolt. Pack of 10.
32106 Chrome 1/4-20 x 1" sockethead bolt. Pack of 10.
32108 Chrome 1/4-20 x 1-1/2" sockethead bolt. Pack of 10.
32110 Chrome 1/4-20 x 2" sockethead bolt. Pack of 10.
32111 Chrome 1/4-20 x 2-1/4" sockethead bolt. Pack of 10.
32116 Chrome 5/16-18 x 1-1/4" sockethead bolt. Pack of 10. 
32787 Chrome 8-32 x 1/2" flathead screws. Pack of 10.
32812 Chrome 1/4" AN flatwasher. Pack of 50.
32813 Chrome 5/16" AN flat washer. Pack of 50.
35078 Revtech high performance spin-on oil filter.
35623 Chrome timing hole plug.
35627 Inner pushrod cover set. Set of 4.
37064 Chrome complete pushrod cover kit. Set of 4.
54000 Retaining ring, oil pump driven gear, (repl. OEM 11002) Pack of 10.
54006 O-Ring, lower pushrod cover. (repl. OEM 11145) Pack of 10.
54009 O-Ring, upper pushrod cover. (repl. OEM 11157) Pack of 10.
54014 O-Ring, cylinder dowel. (repl. OEM 26432-76A) Pack of 10
54058 Oil seal, oil pump shaft. (repl. OEM 2622-58) Pack of 10.
54082 Gasket, silicone inner rocker box.(repl OEM 17358-84A) Pack of 10.
54085 Gasket, silicone lower rocker box.(repl. OEM 17355-92) Pack of 10
54086 Gasket, silicone upper rocker box. (repl. OEM 17356-92) Pack of 10.
54150 Seal, intake manifold. Pack of 10.
54250 Retaining ring, oil pump drive shaft. (repl. OEM 26348-36) Pack of 10.
54254 Check ball, oil pump. (repl. OEM 8873) Pack of 10.
54414 Umbrella valve. (repl. OEM 26856-89) Pack of 10.
54423 O-Ring, oil pump end cap. (repl. OEM 11241) Pack of 10.
54440 O-Ring, upper cylinder to head. Pack of 10
54441 O-Ring, oil control jet. Pack of 10
54442 O-Ring, lower cylinder to case. Pack of 10
58072 Thrust washer, Revtech breather valve, Pack of 4 with 4 different thickness. 
58076 Revtech breather valve, stock duration.
58077 Revtech breather valve, +10° duration.

CCI # Description
58079 Revtech +.030" oversize breather valve, +10° duration.
58089 Revtech intake valve 1.94" dia. Sold each
58125 Press-together flywheel assembly, 4-3/8" stroke for 100" Revtech motors.
58162 Revtech intake manifold. 
58230 Revtech EV-50 cam for 88" motor.
58235 Revtech EV-100 cam for 100" motor.
58250 Silver pushrods for 2 hole lifters. Set of 4. 
58251 Black pushrods for 1 hole lifters. Set of 4.
58265 HSR 42mm Mikuni carburetor with chrome top cover & choke cable.
58270 Chrome Revtech 88" air cleaner insert.
58271 Chrome Revtech 100" air cleaner insert.
58284 Revtech replacement air filter element.
58288 Chrome Revtech 88" complete air cleaner & breather assembly .
58289 Chrome Revtech 100" complete air cleaner & breather assembly.
58630 Chrome point cover with Revtech logo.
59240 Revtech hydraulic tappets. (repl. OEM 18523-86A) Sold each.
59430 Rear intake manifold flange. (repl. OEM 27010-86A) Sold each.
59431 Front intake manifold flange. (repl. OEM 27009-86A) Sold each.
59432 Intake manifold flange set. Sold in pairs.
59613 Inner valve spring spacer, (.115" thick) 
59622 Revtech valve springs. Sold as a set for one valve. 
59623 Valve spring lower collar. Sold each.
59624 Valve spring upper collar. Sold each.
59628 Exhaust studs, Sold each.
59646 Valve guide intake and exhaust standard size.
59654 Valve keepers. Sold in pairs.
59657 Chrome plated 12 point flanged outer head bolts. (repl. OEM 16480-92A) Sold each.
59660 Valve guide intake and exhaust +.001"oversize.
59725 Ignition rotor. (repl. OEM 32402-83)
59726 Screw and washer, ignition rotor. (repl. OEM 2611B) pack of 10.
59897 Natural Gen II sump plate.
59898 Black Gen II sump plate.
59899 Polish Gen II sump plate.
71014 Chrome 90° hose fitting, 1/8 NPT, 3/8" hose. (repl. OEM 63554-90) Pack of 10.
75400 Zinc plated 12 point flanged inner head bolts. (repl. OEM 16478-85A) Sold each.
75585 Tappet oil screen. (repl. OEM 24981-70) Pack of 5.
92236 #10-24 x 5/8"  hex screws, stainless steel. Pack of 10.
93500 Chrome 12-point flange bolt, rocker box top cover. Pack of 10
93501 Brass 1/4" washer, rocker box top bolts. Pack of 10.
93537 Chrome 1/4" flatwasher with 7/16" o.d. Pack of 10.
93637 Flat washer, Revtech oil pump. Pack of 6.
93987 Black oxide 5/16-18 x 3/4" sockethead bolt. Pack of 10.
94018 Retaing ring, pinion bearing. (repl. OEM 11177A) Pack of 10.
94034 Spring, tappet oil screen. (repl. OEM 24982-70) Pack of 5.
94045 Pinion gear, orange. (repl. OEM 24040-78)
94046 Pinion gear, white. (repl. OEM 24041-78)
94047 Pinion gear, yellow. (repl. OEM 24042-78)
94048 Pinion gear, red. (repl. OEM 24043-78)
94049 Pinion gear, blue. (repl. OEM 24044-78)
94050 Pinion gear, green. (repl. OEM 24045-78)
94051 Pinion gear, black. (repl. OEM 24046-78)
94053 Complete Evo rocker box hardware kit.
94054 Pinion bearing, green. (repl. OEM 24628-87A)
94055 Pinion bearing, red. (repl. OEM 24641-87A)
94056 Pinion bearing, blue. (repl. OEM 24643-87A)
94057 Pinion bearing, white/gray. (repl. OEM 24626-87A)
94065 Aluminum head breather washers. Pack of 10.
99196 Valve guide seals. Set of 4
657055 Outer pinion shaft plug .060" hole. Pack of 10
658034 Press-together flywheel assembly, 4-1/4" stroke for 88" Revtech motors.
658180 Revtech electronic ignition with break-in rev-limiter.
658181 Revtech electronic ignition without break-in rev-limiter.
659000 Natural Revtech Gen II cases with studs, sump plate & case hardware.
659001 Black Revtech Gen II cases with studs, sump plate & case hardware.
659002 Polish Revtech Gen II cases with studs, sump plate & case hardware.
659005 Gasket, Gen II sump plate. Pack of 10.
659617 Revtech exhaust valve 1.61" dia. Sold each.
659626 Cylinder studs, 3/8" x 7/16" x 6.70". Set of 8.
659645 Revtech chrome cam cover.
660350 Gasket, lower rocker box cover to head, right side (repl. OEM 16778-84A) Pack of 10
660351 Gasket, rear tappet block.( repl. OEM 18633-48D) Pack of 10.
660352 Gasket, lower rocker box cover to head, left side  (repl. OEM 16779-84A) Pack of 10
660358 Gasket, front tappet block.( repl. OEM 18634-48C) Pack of 10.
660360 Gasket, cam cover with silicon bead. (repl. OEM 25225-93) Pack of 10.
660365 Gasket, oil pump body to case. (repl. OEM 26373-92) Pack of 10.
660367 Gasket, oil pump outer cover to body. (repl. OEM 26276-92) Pack of 10.
660370 Gasket, point cover. (repl. OEM 32591-80) Pack of 10.
692040 Chrome 5/16-18 x 3-1/2" hex bolt. Pack of 10.
692041 Chrome 5/16-18 x 3" hex bolt. Pack of 10.
692042 Chrome 1/4-20 x 3-1/2" hex bolt. Pack of 10.
694040 Spacer, between pinion & oil drive gear. Pack of 10.

RevTech Gen 2 — 88 & 100 Motor Parts List

4.1 Parts Catalog

4-5



4.1 Parts Catalog

4-6

RevTech Gen 3 Complete Motor Assembly
110 Inch & 100 Inch 4x4 Motors

658167

21351
94065

93987
59430

658164
59431

658163

58279

675003
675011

675002
675010

32352

32213
32218

28311

28313

32116

32118

94003

28312

628314

92612
92607

53895

92606

53947

92605

660328

660327

28310

93987
32813

658165
658168

28027

53891

92610

92609

92617

659636
659637

28081

653994

658166
58271

58284

75400

59657

59628

54009

637065
37064

35627

25300

59240

54006

25311
20036

26048

32105

658161

58720
58723
58726

657055

25177
14625

699296

699258

699206

699207

699234

12328
660370

99196

659705
659706

659616-In
659617-Ex

STD
+.001”

660358-F
660351-R

659625

654403
659621

659620
659628

35623

94054-7

20095
20091

658150
694040

94045~51

660360

20645 26011

659645

31700

31701
32108

32812
692042

32813
692040

692041

93637
32111

71014

659624

59900
59901
59902

21338
92236

20233

54423

32104

20235

54250
658197

658198
658143

658140

658195
658196

20029

54000

20095

20243

19485

20244

54254
20233

20243
19485

20241

20242

94034

75585

658151

1771432106

25335

32110

25403

25273

58120
58130

24309
658236

26010 93537

32116
32813

20302

35078

32787

58630

658180
59726

59725

653994
654400

25404
20213~7

94018

20283
620299

658147

620298

SEE CHART C, D, E, F

SEE CHART G, H

SEE CHART A, B



4.1 Parts Catalog

4-7

CCI # Description
12328 Ignition plate studs and washers. (repl. OEM 32601-78) Pack of 10.
14625 Chrome 5/16"-18 nylon-inserted lock nuts. Pack of 10.
17714 Oil pressure switch. (repl. OEM 26561-84)
19482 O-Ring, tappet oil screen & oil pump plug. (repl. OEM 11105) Pack of 10.
20029 Oil pump shaft. (repl. OEM 26346-70)
20036 Spacer, engine sprocket shaft. (repl. OEM 24002-70)
20091 Pinion shaft key, pinion gear.(repl. OEM 23985-54) Pack of 10.
20095 Oil pump shaft key.(repl. OEM 26348-15) Pack of 10.
20213 Cam shims .060" thick. (repl. OEM25552-36) Pack of 5.
20214 Cam shims .065" thick. (repl. OEM25553-36) Pack of 5.
20215 Cam shims .070" thick. (repl. OEM25554-36) Pack of 5.
20216 Cam shims .075" thick. (repl. OEM25555-36) Pack of 5.
20217 Cam shims .080" thick. (repl. OEM25556-79) Pack of 5.
20233 Chrome plug, 1/8-27 NPT oil pump body & sump plate.
20235 Chrome hose fitting, 3/8" hose. (repl. OEM 63533-41) Sold each.
20241 Spring, oil pump relief valve. (repl. OEM 26207-83) Sold each.
20242 Plunger, oil pump relief valve. ( repl. OEM 26400-82) Sold each.
20243 Chrome plug, tappet oil screen & oil pump. (repl. OEM 26263-80) Sold each.
20244 Spring, oil pump check valve. (repl. OEM 26262-80) Sold each.
20283 Polish Revtech oil pump cover.
20302 Chrome oil filter housing. Includes fittings & mounting hardware.
20645 Pinion shaft nut, left hand thread.(repl. OEM 24023-54) Sold each.
21338 #10 flatwasher, stainless steel. Sold each.
21351 Chrome banjo fitting, breather. Sold each. 
24309 Revtech EV-72 cam for 110" & 100" 4x4 motor.
25177 Chrome 5/16" flat washer. Pack of 100.
25273 Bushing, upper piston rod +.002" oversize. (repl. OEM 24334-36) Sold each.
25300 O-Ring, middle pushrod cover. (repl. OEM 11132) Pack of 10.
25311 Oil seal, left engine case. (repl. OEM 12026B) Pack of 5.
25335 Seal, cam cover. (repl. OEM 83162-51)
25403 Cam needle bearing. (repl. OEM 9058) 
25404 Thrush washer, cam gear. (repl. OEM 25550-57) Pack of 5.
26010 Cam bushing, cam cover. (repl. OEM 25581-70)
26011 Pinion bushing, cam cover.(repl. OEM 25582-73)
26048 Left engine case Timken bearing set. (repl. OEM 9028)
28027 Rocker arm shaft. (repl. OEM 17611-83)
28081 Bushing, rocker arms.(repl. OEM 17428-57) Sold each.
28310 Chrome smooth 2-piece rocker box set, front & rear.
28311 Chrome smooth rocker box top cover.
28312 Chrome smooth rocker box front base.
28313 Rubber gasket, Smooth rocker boxes. Pack of 10
28317 Chrome smooth rocker box rear base.
31700 Chrome oil pump cover with spacers & hardware.
31701 Spacers, oil pump cover. Sold in pairs.
32104 Chrome 1/4-20 x 3/4" sockethead bolt. Pack of 10.
32105 Chrome 1/4-20 x 7/8" sockethead bolt. Pack of 10.
32106 Chrome 1/4-20 x 1" sockethead bolt. Pack of 10.
32108 Chrome 1/4-20 x 1-1/2" sockethead bolt. Pack of 10.
32110 Chrome 1/4-20 x 2" sockethead bolt. Pack of 10.
32111 Chrome 1/4-20 x 2-1/4" sockethead bolt. Pack of 10.
32116 Chrome 5/16-18 x 1-1/4" sockethead bolt. Pack of 10. 
32118 Chrome 5/16-18 x 1-3/4" sockethead bolt. Pack of 10.
32213 Chrome 5/16-18 x 3/4" Smooth sockethead bolt. Pack of 10.
32218 Chrome 5/16-18 x 1-3/4" Smooth sockethead bolt. Pack of 10.
32352 Chrome 5/16" sockethead plugs. Pack of 100
32787 Chrome 8-32 x 1/2" flathead screws. Pack of 10.
32812 Chrome 1/4" AN flatwasher. Pack of 50.
32813 Chrome 5/16" AN flat washer. Pack of 50.
35078 Revtech high performance spin-on oil filter.
35623 Chrome timing hole plug.
35627 Inner pushrod cover set. Set of 4.
37064 Chrome complete pushrod cover kit. Set of 4.
53891 O-ring, underneath breather assembly. (repl. OEM 11270). Pack of 10.
53895 Umbrella Valve, breather assembly. (repl OEM 26858-99). Pack of 10.
53947 Breather assembly filter element. (repl. OEM 63815-99). Pack of 10.
54000 Retaining ring, oil pump driven gear, (repl. OEM 11002) Pack of 10.
54006 O-Ring, lower pushrod cover. (repl. OEM 11145) Pack of 10.
54009 O-Ring, upper pushrod cover. (repl. OEM 11157) Pack of 10.
54250 Retaining ring, oil pump drive shaft. (repl. OEM 26348-36) Pack of 10.
54254 Check ball, oil pump. (repl. OEM 8873) Pack of 10.
54423 O-Ring, oil pump end cap. (repl. OEM 11241) Pack of 10.
58120 Press-together flywheel assembly, 4-3/8" stroke for 110" Revtech motors.
58130 Press-together flywheel assembly, 4" stroke for 100" 4x4 Revtech motors.
58271 Chrome Revtech 100" air cleaner insert.
58284 Revtech replacement air filter element.
58630 Chrome point cover with Revtech logo.
58720 Natural Revtech Gen III cases with studs, sump plate & case hardware.
58723 Black Revtech Gen III cases with studs, sump plate & case hardware.
58726 Polish Revtech Gen III cases with studs, sump plate & case hardware.
59240 Revtech hydraulic tappets. (repl. OEM 18523-86A) Sold each.
59430 Rear intake manifold flange. (repl. OEM 27010-86A) Sold each.
59431 Front intake manifold flange. (repl. OEM 27009-86A) Sold each.
59432 Intake manifold flange set. Sold in pairs.
59628 Exhaust studs, Sold each.
59657 Chrome plated 12 point flanged outer head bolts. (repl. OEM 16480-92A) Sold each.
59725 Ignition rotor. (repl. OEM 32402-83)
59726 Screw and washer, ignition rotor. (repl. OEM 2611B) pack of 10.
59900 Natural Gen III sump plate.
59901 Black Gen III sump plate.
59902 Polish Gen III sump plate.

CCI # Description
71014 Chrome 90° hose fitting, 1/8 NPT, 3/8" hose. (repl. OEM 63554-90) Pack of 10.
75400 Zinc plated 12 point flanged inner head bolts. (repl. OEM 16478-85A) Sold each.
75585 Tappet oil screen. (repl. OEM 24981-70) Pack of 5.
92236 #10-24 x 5/8"  hex screws, stainless steel. Pack of 10.
92605 Breather assembly lower housing.
92606 Breather assembly middle housing.
92607 Breather assembly top cover. 
92609 Black oxide 5/16-18 x 2-5/8" hex head flanged bolt. Pack of 10.
92610 Black oxide 5/16-18 x 2-3/8" hex head flanged bolt. Pack of 10.
92612 Black oxide 1/4-20 x 2-1/4" hex head flanged bolt, head breather assembly. Pack of 10.
92617 Support tower, rocker arms.
93537 Chrome 1/4" flatwasher with 7/16" o.d. Pack of 10.
93637 Flat washer, Revtech oil pump. Pack of 6.
93987 Black oxide 5/16-18 x 3/4" sockethead bolt. Pack of 10.
94018 Retaing ring, pinion bearing. (repl. OEM 11177A) Pack of 10.
94034 Spring, tappet oil screen. (repl. OEM 24982-70) Pack of 5.
94045 Pinion gear, orange. (repl. OEM 24040-78)
94046 Pinion gear, white. (repl. OEM 24041-78)
94047 Pinion gear, yellow. (repl. OEM 24042-78)
94048 Pinion gear, red. (repl. OEM 24043-78)
94049 Pinion gear, blue. (repl. OEM 24044-78)
94050 Pinion gear, green. (repl. OEM 24045-78)
94051 Pinion gear, black. (repl. OEM 24046-78)
94054 Pinion bearing, green. (repl. OEM 24628-87A)
94055 Pinion bearing, red. (repl. OEM 24641-87A)
94056 Pinion bearing, blue. (repl. OEM 24643-87A)
94057 Pinion bearing, white/gray. (repl. OEM 24626-87A)
94065 Aluminum head breather washers. Pack of 10.
99196 Valve guide seals. Set of 4
620298 Gasket, oil pump body to case. Pack of 10.
620299 Gasket, oil pump outer cover to body. Pack of 10.
628314 Metal gasket, rocker box base to head. Pack of 10
637065 Chrome complete pushrod cover kit for 100" 4x4 motors only. Set of 4.
653994 O-Ring, cylinder dowel / drain.  Sold each.
654400 O-Ring, lower cylinder to case. Pack of 10
654403 O-Ring, piston oil squirters. Pack of 10
657055 Outer pinion shaft plug .060" hole. Pack of 10
658140 Revtech polish complete hi-flow oil pump assembly. 
658143 Revtech hi-flow oil pump body only.
658147 Oil seal, oil pump shaft. Pack of 10.
658150 Oil pump drive gear, 3:1 ratio.
658151 Oil pump driven gear 21 tooth, 3:1 ratio. 
658161 Chrome Evo front & rear tappet block set. Includes hardware.
658163 Revtech intake manifold. 
658164 Seal, intake manifold. Pack of 10.
658165 Chrome Revtech 110" complete air cleaner & breather assembly .
658166 Chrome Revtech 110" air cleaner insert.
658167 Chrome banjo bolt, breather. Sold in pairs. 
658168 Chrome Revtech 100" 4x4 complete air cleaner & breather assembly.
658180 Revtech electronic ignition with break-in rev-limiter.
658181 Revtech electronic ignition without break-in rev-limiter.
658195 Drive gear-oil return, case side. (repl. OEM 26315-68A)
658196 Idler gear-oil return, case side. (repl. OEM 26317-68A)
658197 Drive gear-oil supply, cover side (repl. OEM 26328-74)
658198 Idler gear-oil supply, cover side (repl. OEM 26326-62A)
658236 Revtech EV-110/100 smog cam for EPA motors.
659616 Revtech intake valve 2" dia. Sold each
659617 Revtech exhaust valve 1.61" dia. Sold each.
659620 Rear piston oil squirter. 
659621 Front piston oil squirter.
659624 Gasket, Gen III sump plate. Pack of 10.
659625 Cylinder studs, 3/8" x 7/16" x 6.30". Set of 8.
659628 Black oxide #8-32 x 3/8" button head screw. Pack of 10.
659635 Revtech roller rocker arm complete set.
659636 Revtech roller rocker arm, rear exhaust or front intake. 
659637 Revtech roller rocker arm, front exhaust or rear intake. 
659645 Revtech chrome cam cover.
659705 Valve guide intake & exhaust standard size.
659706 Valve guide intake & exhaust +.001" oversize.
660327 Gasket, breather top cover. (repl. OEM 17591-99). Pack of 10.
660328 Gasket, breather baffle. (repl. OEM 17592-99) Pack of 10.
660351 Gasket, rear tappet block.( repl. OEM 18633-48D) Pack of 10.
660358 Gasket, front tappet block.( repl. OEM 18634-48C) Pack of 10.
660360 Gasket, cam cover with silicon bead. (repl. OEM 25225-93) Pack of 10.
660370 Gasket, point cover. (repl. OEM 32591-80) Pack of 10.
675002 HSR 45mm Mikuni carburetor with chrome top cover & choke cable.
675003 Oval rubber intake adapter flange with hose clamp for 45mm Mikuni carbs.
675010 HSR 42mm Mikuni carburetor with chrome top cover & choke cable.
675011 Oval rubber intake adapter flange with hose clamp for 42mm Mikuni carbs.
692040 Chrome 5/16-18 x 3-1/2" hex bolt. Pack of 10.
692041 Chrome 5/16-18 x 3" hex bolt. Pack of 10.
692042 Chrome 1/4-20 x 3-1/2" hex bolt. Pack of 10.
694040 Spacer, between pinion & oil drive gear. Pack of 10.
699206 Outer valve spring, 600 lift. Sold each. 
699207 Inner valve spring, 600 lift. Sold each. 
699234 Valve spring lower collar. Sold each.
699258 Valve spring upper collar. Sold each.
699296 Valve keepers. Sold in pairs.

RevTech Gen 3 – 110 & 100 4x4 Motor Parts List



4.1 Parts Catalog

4-8

SEE CHART

RevTech Gen 4 Complete Motor Assembly
115 Inch & 125 Inch Motors

684674
684675

684635
684636

684629
684630
684631

658161

37064

684653

684639

684658

SEE CHART

SEE CHART

SEE CHART

21351

58287
658167

58276
14625

94065
93987

658164

684673

58279

59431

684676
684677684669

684670

684638

654403 659636
659637

28027

28081
32219
32813

684662

684671
59725

684637

684651
58072 660359

94055~7 28014
694040

20645

657055

654403
684649

695628

20321

33386
684650

53893

684633
684632

21253

93537
684634

32813
692040

692041

35623

94018
658150

20091

26011

32107

32812
684641

20233 620299
32107

93637

20243
19485

20244
54254

20243
19485

20241

20242

94034

28013

620298 20095
684647

5400093637

684648 71014
54250

684642
684643

684640
648157

684644
684645

684646

75585

32108

684668

17714

94045~51

25403
684652

20213~7 24309
658236

26010

59726

684657
658180

684655
684656

92609

684667

684662

35078

32116
32813

20302

94077

32107

25335

93537

684663

684660

684666

684659

684661

684664
54227
684665

32108

32106
32812

675003
675011

675002

58282

92277

93987
32813

59430

58278

25177

58285

58284

699296
699258

699206

699207

699234
99196

659705

659616 - In
659617 - Ex

684672

59628

54009

59240

32105

12076-F
12077-R

695625

25311
20036

26048

94008

94000
35627

94007
94005
25300

36050

54006
94004

22183 58283
27177



4.1 Parts Catalog

4-9

CCI# Description
14625 Chrome 5/16"-18 nylon-inserted lock nuts. Pack 

of 10.
17714 Oil pressure switch. (repl. OEM 26561-84)
19482 O-Ring, tappet oil screen & oil pump plug. 

(repl. OEM 11105) Pack of 10.
20036 Spacer, engine sprocket shaft. (repl. OEM 

24002-70)
20091 Pinion shaft key, pinion gear.(repl. OEM 23985-

54) Pack of 10.
20095 Oil pump shaft key.(repl. OEM 26348-15) Pack 

of 10.
20213 Cam shims .060" thick. (repl. OEM25552-36) 

Pack of 5.
20214 Cam shims .065" thick. (repl. OEM25553-36) 

Pack of 5.
20215 Cam shims .070" thick. (repl. OEM25554-36) 

Pack of 5.
20216 Cam shims .075" thick. (repl. OEM25555-36) 

Pack of 5.
20217 Cam shims .080" thick. (repl. OEM25556-79) 

Pack of 5.
20233 Chrome plug, 1/8-27 NPT oil pump body & 

sump plate.
20235 Chrome hose fitting, 3/8" hose. (repl. OEM 

63533-41) Sold each.
20241 Spring, oil pump relief valve. (repl. OEM 26207-

83) Sold each.
20242 Plunger, oil pump relief valve. ( repl. OEM 

26400-82) Sold each.
20243 Chrome plug, tappet oil screen & oil pump. 

(repl. OEM 26263-80) Sold each.
20244 Spring, oil pump check valve. (repl. OEM 26262-

80) Sold each.
20302 Chrome oil filter housing. Includes fittings & 

mounting hardware.
20645 Pinion shaft nut, left hand thread.(repl. OEM 

24023-54) Sold each.
21351 Chrome banjo fitting, breather. Sold each. 
24309 RevTech EV-72 cam for 115" & 125" 4x4 motor.
25177 Chrome 5/16" flat washer. Pack of 100.
25300 O-Ring, middle pushrod cover. (repl. OEM 

11132) Pack of 10.
25311 Oil seal, left engine case. (repl. OEM 12026B) 

Pack of 5.
25335 Seal, cam cover. (repl. OEM 83162-51)
25403 Cam needle bearing. (repl. OEM 9058) 
26010 Cam bushing, cam cover. (repl. OEM 25581-70)
26011 Pinion bushing, cam cover.(repl. OEM 25582-73)
26048 Left engine case Timken bearing set. (repl. 

OEM 9028)
28027 Rocker arm shaft. (repl. OEM 17611-83)
28081 Bushing, rocker arms.(repl. OEM 17428-57) 

Sold each.
32105 Chrome 1/4-20 x 7/8" sockethead bolt. Pack 

of 10.
32106 Chrome 1/4-20 x 1" sockethead bolt. Pack of 10.
32107 Chrome 1/4-20 x 1-1/4" sockethead bolt. Pack 

of 10.
32108 Chrome 1/4-20 x 1-1/2" sockethead bolt. Pack 

of 10.
32112 Chrome 1/4-20 x 2-1/2" sockethead bolt. Pack 

of 10.
32812 Chrome 1/4" AN flatwasher. Pack of 50.
32813 Chrome 5/16" AN flat washer. Pack of 50.
35078 RevTech high performance spin-on oil filter.
35623 Chrome timing hole plug.
35627 Inner pushrod cover set. Set of 4.
37064 Chrome complete pushrod cover kit. Set of 4.
54000 Retaining ring, oil pump driven gear, (repl. 

OEM 11002) Pack of 10.
54006 O-Ring, lower pushrod cover. (repl. OEM 11145) 

Pack of 10.
54009 O-Ring, upper pushrod cover. (repl. OEM 11157) 

Pack of 10.
54250 Retaining ring, oil pump drive shaft. (repl. OEM 

26348-36) Pack of 10.
54254 Check ball, oil pump. (repl. OEM 8873) Pack 

of 10.
58284 RevTech replacement air filter element.

CCI# Description
59240 RevTech hydraulic tappets. (repl. OEM 18523-

86A) Sold each.
59430 Rear intake manifold flange. (repl. OEM 27010-

86A) Sold each.
59431 Front intake manifold flange. (repl. OEM 

27009-86A) Sold each.
59432 Intake manifold flange set. Sold in pairs.
59628 Exhaust studs, Sold each.
59725 Ignition rotor. (repl. OEM 32402-83)
59726 Screw and washer, ignition rotor. (repl. OEM 

2611B) pack of 10.
71014 Chrome 90° hose fitting, 1/8 NPT, 3/8" hose. 

(repl. OEM 63554-90) Pack of 10.
75585 Tappet oil screen. (repl. OEM 24981-70) Pack 

of 5.
92609 Black oxide 5/16-18 x 2-5/8" hex head flanged 

bolt. Pack of 10.
93537 Chrome 1/4" flatwasher with 7/16" o.d. Pack 

of 10.
93637 Flat washer, RevTech oil pump. Pack of 6.
93987 Black oxide 5/16-18 x 3/4" sockethead bolt. 

Pack of 10.
94018 Retaing ring, pinion bearing. (repl. OEM 

11177A) Pack of 10.
94034 Spring, tappet oil screen. (repl. OEM 24982-70) 

Pack of 5.
94045 Pinion gear, orange. (repl. OEM 24040-78)
94046 Pinion gear, white. (repl. OEM 24041-78)
94047 Pinion gear, yellow. (repl. OEM 24042-78)
94048 Pinion gear, red. (repl. OEM 24043-78)
94049 Pinion gear, blue. (repl. OEM 24044-78)
94050 Pinion gear, green. (repl. OEM 24045-78)
94051 Pinion gear, black. (repl. OEM 24046-78)
94054 Pinion bearing, green. (repl. OEM 24628-87A)
94055 Pinion bearing, red. (repl. OEM 24641-87A)
94056 Pinion bearing, blue. (repl. OEM 24643-87A)
94057 Pinion bearing, white/gray. (repl. OEM 24626-

87A)
94065 Aluminum head breather washers. Pack of 10.
99196 Valve guide seals. Set of 4
620298 Gasket, oil pump body to case. Pack of 10.
620299 Gasket, oil pump outer cover to body. Pack 

of 10.
654403 O-Ring, piston oil squirters. Pack of 10
657055 Outer pinion shaft plug .060" hole. Pack of 10
658147 Oil seal, oil pump shaft. Pack of 10.
658161 Chrome Evo front & rear tappet block set. 

Includes hardware.
658164 Seal, intake manifold. Pack of 10.
658167 Chrome banjo bolt, breather. Sold in pairs. 
658180 RevTech electronic ignition with break-in rev-

limiter.
658181 RevTech electronic ignition without break-in 

rev-limiter.
658236 RevTech EV-110/100 smog cam for EPA motors.
659616 RevTech intake valve 2" dia. Sold each
659617 RevTech exhaust valve 1.61" dia. Sold each.
659625 Cylinder studs, 3/8" x 7/16" x 6.30". Set of 8.
659628 #8-32 x 3/8" button head screw. Pack of 10.
659636 RevTech roller rocker arm, rear exhaust or front 

intake. 
659637 RevTech roller rocker arm, front exhaust or rear 

intake. 
659705 Valve guide intake & exhaust standard size.
659706 Valve guide intake & exhaust +.001" oversize.
660351 Gasket, rear tappet block.( repl. OEM 18633-

48D) Pack of 10.
660358 Gasket, front tappet block.( repl. OEM 18634-

48C) Pack of 10.
675002 HSR 45mm Mikuni carburetor with chrome top 

cover & choke cable.
675003 Oval rubber intake adapter flange with hose 

clamp for 45mm Mikuni carbs.
692040 Chrome 5/16-18 x 3-1/2" hex bolt. Pack of 10.
692041 Chrome 5/16-18 x 3" hex bolt. Pack of 10.
694040 Spacer, between pinion & oil drive gear. Pack 

of 10.
699206 Outer valve spring, 600 lift. Sold each. 
699207 Inner valve spring, 600 lift. Sold each. 

CCI# Description
699234 Valve spring lower collar. Sold each.
699258 Valve spring upper collar. Sold each.
699296 Valve keepers. Sold in pairs.
684629 Natural RevTech Gen IV Cases with studs & case 

hardware.
684630 Black RevTech Gen IV Cases with studs & case 

hardware.
684631 Polish RevTech Gen IV Cases with studs & case 

hardware.
684632 Drian Plug
684633 O-Ring, drain plug
684634 Chrome 1/4-20 x 3-1/4" cap screw
684635 Press-together flywheel assembly, 4.300" stroke 

for 115" RevTech motors.
684636 Press-together flywheel assembly, 4.410" stroke 

for 125" RevTech motors.
684637 Bushing, upper piston rod 
684638 Chrome plated 12 point flanged head bolts, 

long. (repl. OEM 16478-85A) Sold each.
684639 Oil Pump Kit, High Flow Wide Body
684640 Oil pump body
684641 Oil Pump cover
684642 Supply drive gear
684643 Supply driven gear
684644 Return drive gear
684645 Return driven gear
684646 Drive shaft, oil pump
684647 Modified Key
28014 Drive gear, oil pump
28013 Driven gear, oil pump
684648 1/4-20x2-1/2" screw
684649 Squirter Unit
660359 Gasket, cam cover with silicon bead. (repl. OEM 

25225-70B) Pack of 10.
684650 Sensor Block off
53893 O-Ring, Sensor block off
33386 Screw, 1/4-20x5/8", button head
684651 Breather Valve
58072 Shim, breather valve
684652 Thrust Washer, Camshaft
684653 Cam Cover Kit
684654 Cam Cover
684655 Ignition Cover
684656 Screw, Ignition Cover
684657 Screw, Ignition Unit, #10-32x1/2"
684658 Rocker Box Kit
684659 Rocker Box, top
684660 Rocker Box, base
684661 Rubber gasket, rocker box. Pack of 10
684662 O-ring, support
684663 Screw w/washer, 5/16-18x1
684664 Screw w/washer, 1/4-20x3/4
684665 Screw w/washer, 1/4-20x1
54227 Sealing washer, 1/4"
684666 Metal Gasket, base
684667 Rocker Support, Gen4
32219 5/16-18 x 2" sockethead bolt . Pack of 10.
32106 1/4-20 x 1-1/2" sockethead bolt . Pack of 10.
32108 1/4-20 x 1" sockethead bolt . Pack of 10.
684668 Ignition Cable Holder
684669 Head Gasket, 115"
684670 Head Gasket, 125"
654403 O-Ring, Cylinder Alignment Dowel
684671 Base Gasket, Gen4
22183 Spark Plug
668230 Compression Release  **Use # for Motorway's 

part**
684673 Intake Manifold, Gen4
684674 Air Cleaner Kit, 125"
684675 Air Cleaner Kit, 115"
684676 Insert, Air Cleaner 125"
684677 Insert, Air Cleaner 115"
93918 Plug, 1/4"npt

RevTech Gen 4 – 115 & 125 Motor Parts List



4-10

Chart A	Piston With Rings For Revtech 110" & 100" 4x4 Motors
658840	 Piston 4" bore front, standard size with rings, wrist pin & clips
658841	 Piston 4" bore front, +.005" oversize with rings, wrist pin & clips
658842	 Piston 4" bore front, +.010" oversize with rings, wrist pin & clips
658843	 Piston 4" bore front, +.020" oversize with rings, wrist pin & clips
658890	 Piston 4" bore rear, standard size with rings, wrist pin & clips
658891	 Piston 4" bore rear, +.005" oversize with rings, wrist pin & clips
658892	 Piston 4" bore rear, +.010" oversize with rings, wrist pin & clips
658893	 Piston 4" bore rear, +.020" oversize with rings, wrist pin & clips
	
Chart B	 Ring Set For Revtech 110" & 100" 4x4  Motors
658930	 4" bore piston ring set, standard size. Sold in a set for 1 piston
658931	 4" bore piston ring set, +.005"oversize. Sold in a set for 1 piston
658932	 4" bore piston ring set, +.010" oversize. Sold in a set for 1 piston
658933	 4" bore piston ring set, +.020" oversize. Sold in a set for 1 piston

	
Chart C	 Cylinder for Revtech 110" Motors
51161	 110" Natural cylinder 4" bore, front
51162	 110" Black cylinder 4" bore, front
51163	 110" Polish cylinder 4" bore, front
51164	 110" Natural cylinder 4" bore, rear
51165	 110" Black cylinder 4" bore, rear
51166	 110" Polish cylinder 4" bore, rear
Chart D	 Cylinder for Revtech 100" 4x4 Motors
651167	 100" Natural cylinder 4" bore, front
651168	 100" Black cylinder 4" bore, front
651169	 100" Polish cylinder 4" bore, front
651170	 100" Natural cylinder 4" bore, rear
651171	 100" Black cylinder 4" bore, rear
651172	 100" Polish cylinder 4" bore, rear
Chart E	 Cylinder Heads for Revtech 110" Motors
	 (Valve guides & valve seats installed)
58471	 Black front head for 110" motors
58472	 Black rear head for 110" motors
58473	 Natural front head for 110" motors
58474	 Natural rear head for 110" motors
58475	 Polish front head for 110" motors
58476	 Polish rear head for 110" motors
Chart F		  Cylinder Heads for Revtech 100" 4x4 Motors
		  (Valve guides & valve seats installed)
658477	 Natural front head for 100" 4x4 motors
658478	 Black front head for 100" 4x4 motors
658479	 Polish front head for 100" 4x4 motors
658480	 Natural rear head for 100" 4x4 motors
658481	 Black rear head for 100" 4x4 motors
658482	 Polish rear head for 100" 4x4 motors
Chart G	Push rods for Revtech 100" 4x4 Motors
694070	 Pushrod, rear exhaust. Sold each
694071	 Pushrod, rear intake. Sold each
694072	 Pushrod, front exhaust. Sold each
694073	 Pushrod, front intake. Sold each
Chart H	 Push rods for Revtech 110" Motors
694074	 Pushrod, rear exhaust. Sold each
694075	 Pushrod, rear intake. Sold each
694076	 Pushrod, front exhaust. Sold each
694077	 Pushrod, rear intake. Sold each

Gaskets and Seals
658512	 Complete engine gasket, seal & O-ring kit for RevTech® 110" engines
658513	 Top end gasket, seal & O-ring kit for RevTech® 110" engines

Chart A	 Piston With Rings For Revtech 88" Motors
58807	 88" Piston 3-5/8" bore front & rear, std size with rings, wrist pin & clips
58811	 88" Piston 3-5/8" bore front & rear, +.005" os. with rings, wrist pin & clips
58808	 88" Piston 3-5/8" bore front & rear, +.010" os. with rings, wrist pin & clips
58809	 88" Piston 3-5/8" bore front & rear, +.020" os. with rings, wrist pin & clips
58810	 88" Piston 3-5/8" bore front & rear, +.030" os. with rings, wrist pin & clips

Chart A	 Piston With Rings For Revtech 100" Motors
58813	 100" Piston 3-13/16" bore front & rear, std size with rings, wrist pin & clips
58814	 100" Piston 3-13/16" bore front & rear, +.005" os with rings, wrist pin & clips
58815	 100" Piston 3-13/16" bore front & rear, +.010" os with rings, wrist pin & clips
58816	 100" Piston 3-13/16" bore front & rear, +.020" os with rings, wrist pin & clips
58817	 100" Piston 3-13/16" bore front & rear, +.030" os with rings, wrist pin & clips

Chart  B	  Rings  For Revtech 88" Motors
58240	 88" Piston ring set, 3-5/8" standard size. Sold in a set for 1 piston
58241	 88" Piston ring set, 3-5/8" +.005"oversize. Sold in a set for 1 piston
58242	 88" Piston ring set, 3-5/8" +.010" oversize. Sold in a set for 1 piston

58243	 88" Piston ring set, 3-5/8" +.020" oversize. Sold in a set for 1 piston

58244	 88" Piston ring set, 3-5/8" +.030" oversize. Sold in a set for 1 piston

Chart  B	  Rings For Revtech 100" Motors 
58245	 100" Piston ring set, 3-13/16" standard size. Sold in a set for 1 piston
58246	 100" Piston ring set, 3-13/16" +.005"oversize. Sold in a set for 1 piston
58247	 100" Piston ring set, 3-13/16" +.010" oversize. Sold in a set for 1 piston
58248	 100" Piston ring set, 3-13/16" +.020" oversize. Sold in a set for 1 piston
58249	 100" Piston ring set, 3-13/16" +.030" oversize. Sold in a set for 1 piston
	

Chart C	 Cylinder for Revtech 88" Motors
51122	 88" Polish cylinder  3-5/8" bore, front
51123	 88" Polish cylinder  3-5/8" bore, rear
51124	 88" Natural cylinder  3-5/8" bore, front
51125	 88" Natural cylinder  3-5/8" bore, rear
51126	 88" Black cylinder  3-5/8" bore, front
51127	 88" Black cylinder  3-5/8" bore, rear

Chart D	 Cylinder for Revtech 100" Motors
51128	 100" Polish cylinder  3-13/16" bore, front
51129	 100" Polish cylinder  3-13/16" bore, rear
51130	 100" Natural cylinder  3-13/16" bore, front
51131	 100" Natural cylinder  3-13/16" bore, rear
51132	 100" Black cylinder  3-13/16" bore, front
51133	 100" Black cylinder  3-13/16" bore, rear

Chart E	 Cylinder Heads for Revtech 88" & 100" Motors 
	 (Valve guides & valve seats installed)
59791	 Black front head for 88" & 100" motors
59792	 Black rear head for 88" & 100" motors
59793	 Polish front head for 88" & 100" motors
59794	 Polish rear head, for 88" & 100" motors
59795	 Natural front head, for 88" & 100" motors
59796	 Natural rear head, for 88" & 100" motors

Gaskets and Seals
658510	Complete engine gasket, seal & O-ring kit for RevTech® 100" and 88"  

engines with 97/98 Casting Marked Rocker Boxes
658511	Complete engine gasket, seal & O-ring kit for RevTech® 100" and 88"  

engines with 99/00 Casting Marked Rocker Boxes
59784	 Sump-plate gasket
54095	 Rocker box cover rubber gasket set for rocker box covers with  

casting marks of ‘97’ or ‘98’
Note: Rocker box covers with other casting marks use rubber gaskets for late Sportster® models.

SEE CHART C, D, E, F

SEE CHART A, B

SEE CHART G, H

SEE CHART A, B

SEE CHART C, D, E

RevTech Gen 3 – 110 & 100 4x4 Motor  
Parts List Charts

RevTech Gen 2 – 88 & 100 Motor  
Parts List Charts



Chart A 	 Piston With Rings For Revtech 125" Motors
684678	 Piston Set 4-1/4" bore, standard size with rings, wrist pin & clips.
684679	 Piston Set 4-1/4" bore, +.005" oversize with rings, wrist pin & clips.
684680	 Piston Set 4-1/4" bore, +.010" oversize with rings, wrist pin & clips.
684681	 Piston Set 4-1/4" bore, +.020" oversize with rings, wrist pin & clips.
684686	 Retaining clip, wrist pin. Sold in a pair.

Chart A 	 Piston With Rings For Revtech 115" Motors
684687	 Piston Set 4-1/8" bore, standard size with rings, wrist pin & clips.
684688	 Piston 4-1/8" bore front, +.005" oversize with rings, wrist pin & clips.
684689	 Piston 4-1/8" bore front, +.010" oversize with rings, wrist pin & clips.
684690	 Piston 4-1/8" bore front, +.020" oversize with rings, wrist pin & clips.
684686	 Retaining clip, wrist pin. Sold in a pair.

Chart B 	 Ring Set For Revtech 125" Motors
684696	 4-1/4" bore piston ring set, standard size. Sold in a set for 1 piston. 
684697	 4-1/4" bore piston ring set, +.005"oversize. Sold in a set for 1 piston. 
684698	 4-1/4" bore piston ring set, +.010" oversize. Sold in a set for 1 piston. 
684699	 4-1/4" bore piston ring set, +.020" oversize. Sold in a set for 1 piston. 

Chart B 	 Ring Set For Revtech 115" Motors
684700	 4-1/8" bore piston ring set, standard size. Sold in a set for 1 piston. 
684701	 4-1/8" bore piston ring set, +.005"oversize. Sold in a set for 1 piston. 
684702	 4-1/8" bore piston ring set, +.010" oversize. Sold in a set for 1 piston. 
684703	 4-1/8" bore piston ring set, +.020" oversize. Sold in a set for 1 piston. 

Chart E 	 Cylinder for Revtech 125" Motors
684704	 125" Natural cylinder 4-1/4" bore, front.
684705	 125" Natural cylinder 4-1/4" bore, rear.
684706	 125" Black cylinder 4-1/4" bore, front.
684707	 125" Black cylinder 4-1/4" bore, rear.
684708	 125" Polish cylinder 4-1/4" bore, front.
684709	 125" Polish cylinder 4-1/4" bore, rear.

Chart E	 Cylinder for Revtech 115" Motors
684710	 115" Natural cylinder 4-1/8" bore, front.
684711	 115" Natural cylinder 4-1/8" bore, rear.
684712	 115" Black cylinder 4-1/8" bore, front.
684713	 115" Black cylinder 4-1/8" bore, rear.
684714	 115" Polish cylinder 4-1/8" bore, front.
684715	 115" Polish cylinder 4-1/8" bore, rear.

Chart F 	 Cylinder Heads for Revtech 125" & 115" 
684716	 Natural front head for Gen 4 motors. Valve guides & valve seats installed.
684717	 Natural rear head for Gen 4 motors. Valve guides & valve seats installed.
684718	 Black front head for Gen 4 motors. Valve guides & valve seats installed.
684719	 Black rear head for Gen 4 motors. Valve guides & valve seats installed.
684720	 Polish front head for Gen 4 motors. Valve guides & valve seats installed.
684721	 Polish rear head for Gen 4 motors. Valve guides & valve seats installed.

Chart H 	 Push rods for Revtech 125" & 115"
684722	 Pushrod, rear exhaust. Sold each
684723	 Pushrod, rear intake. Sold each
684724	 Pushrod, front exhaust. Sold each
684725	 Pushrod, rear intake. Sold each

Gaskets and Seals
684726	 Complete engine gasket, seal & O-ring kit for RevTech 125" engines
684727	 Complete engine gasket, seal & O-ring kit for RevTech 115" engines
684728	 Tep End gasket, seal  & O-ring kit for RevTech 125" engines
684729	 Tep End gasket, seal  & O-ring kit for RevTech 115" engines

SEE CHART C, D, E, F

SEE CHART A, B

SEE CHART G, H

RevTech Gen 4 – 115 & 125 Motor  
Parts List Charts

4-11



© 2014
Custom Chrome - A Division of DAE-IL, USA, Inc.

All rights reserved, published in the USA

Notes


